GROUP E

MANIFOLD

AIR CLEANER
INTAKE

Exploded View : EV FUEL G6.8L 130/150KW N/G

o~
AR [=2]
A wn
@ 0
o
2
o
& 3 o
£
=
i
(=)
=
mgzz
£ @atoZ
< 'V_HEEOL”'
= 28252
X 20523
o 22352
= Zhggh
nZg<00

ASSEMBLY
P/N OF8313
Page 1 of 2

A H—N
AN 2= )
O A
AN

HARNESS

HOSES (I/N'S 31 & 35)
ROUTED TO LAY ON

IIN 37.

NOTE:

INTAKE
MANIFOLD
Revision : J-5180-H

Date : 5/3/13



EXPLODED VIEW: ADAPTOR THROTTLE BODY

DRAWING # : 0G5993 GROUPE
ITEM PART# QTY. DESCRIPTION
1 033212 4 SCREW HHC 5/16-18 X 1-1/4 G5
2 065908 1 SUPPORT NAT GAS SOLENOID
3 0G5984A 1 ASSY REGLTR 6.8L 130KW DUAL
0G5984B 1 ASSY REGULATOR 6.8L 150KW NG
4 052617 2 SCREW HHC M12-1.75 X 20 G8.8
5 022304 2 WASHER FLAT 1/2 ZINC
6 022129 4 WASHER LOCK M8-5/16
7 045773 2 NUT HEX M12-1.75 G8 YEL CHR
8 022195 2 WASHER LOCK 1/2
9 039130 1 NIPPLE CLOSE 1.25 NPT X 1.625
10 030131 1 ELBOW 90D 1-1/4 NPT
11 031015 1 NIPPLE PIPE 1-1/4 NPT X 3 (130KW)
088963 1 NIPPLE PIPE 1.25 NPT X 5.5 BL IRN (150KW)
12 0G5989 1 HARNESS, FUEL JUMPER DUAL REG
13 057822 12 CLAMP HOSE #8 .53-1.00
14 059057 2 HOSE 3/4 ID SAE-30R2 (43" LG)
15 0F4408 2 Y CONNECTOR 500 SERIES BARBS
16 0D1509 1 DECAL INLET PRESSURE
17 050279 1 DECAL FUEL INLET NG
18 0J7476 1 ADAPTOR THROTTLE BODY
19 0E4390 1 GASKET GOVERNOR ACTUATOR
20 0E4392 1 ACTUATOR BOSCH 60 GOVERNOR
21 0F0960 1 REDUCER 3.0" TO 2.75" TURBO
22 0F3885 1 MIXER 40/60MM ACTUATOR ASSY
23 0G3167 2 O-RING 2-3/4 X 3/32 X 2-15/16
24 0F3691F 1 VENTURI THROTTLE 44MM (130KW)
0F3691J 1 VENTURI THROTTLE 50MM (150KW)

25 026915 2 NIPPLE CLOSE 3/4 X 1.375
26 0A8064 2 BSHG RDCR HEX 1-1/4-3/4
27 026073A 1 PLUG STD PIPE 1/4 STEEL SQ HD
28 0D2157 4 SCREW SHC M6-1.0 X 50 C8.8
29 039294 1 CLAMP HOSE #44 2.31-3.25
30 022097 6 WASHER LOCK M6-1/4
31 049811 2 WASHER FLAT M6
32 0D2698 1 GASKET ADAPTER THROT BODY
33 042568 2 SCREW HHC M6-1.0 X 20 G8.8
34 064346 1 PIPE TEE 1-1/4 NPT
35 059057 2 HOSE 3/4 ID SAE-30R2 (12" LG)
36 066212 1 CLAMP HOSE #52 2.81-3.75

(137 0G46350STOR 1 BRACKET, HOSE RISER
38 059057 2 HOSE 3/4 ID SAE-30R2 (9.5" LG)

NOTES (UNLESS OTHERWISE SPECIFIED):
(1) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)

* MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO AS400 BOM.

* CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE SYSTEM FOR
CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

REVISION: J-5180-H Page 2 of 2
DATE: 5/3/13



